

レジメン名	一般名	投与量	投与方法	投与時間	投与日	1コース
ABVD療法	ドキソルビシン	25mg/m ²	点滴	30分	d1、15	28日
	ブレオマイシン	10mg/m ²	点滴	全開	d1、15	
	ビンブラスチン	6mg/m ²	点滴	全開	d1、15	
	ダカルバジン	375mg/m ²	点滴	30分	d1、15	
Brentuximab+AVD療法	ブレンツキシマブ ベドチン	1.2mg/kg	点滴	30分	d1、15	28日
	ドキソルビシン	25mg/m ²	点滴	30分	d1、15	
	ビンブラスチン	6mg/m ²	点滴	全開	d1、15	
	ダカルバジン	375mg/m ²	点滴	30分	d1、15	
ニボルマブ療法	ニボルマブ	240mg/body	点滴	30分	d1	14日
ペムブロリズマブ療法（3週毎）	ペムブロリズマブ	200mg/body	点滴	30分	d1	21日
ペムブロリズマブ療法（6週毎）	ペムブロリズマブ	400mg/body	点滴	30分	d1	42日

2026年5月改訂